EPA-600/2-76-264
December 1976 Environmental Protection Technology Series

e ... - Municipal Environmental Research Lahoratory
eeée . Dffice of Research and Development
' - ~US. Environmental Protection Agency
. ~ Cincinnati, Ohio 45268




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3. Ecological Research

4, Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
TECHNOLOGY series. This series describes research performed to develop and
demonstrate instrumentation, equipment, and methodology to repair or prevent
environmental degradation from point and non-point sources of poltution. This
work provides the new or improved technology required for the control and
treatment of pollution sources to meet environmental quality standards.

This document is available to the public through the National Technical Iinforma-
tion Service, Springfield, Virginia 22161.



EPA-600/2-76~-264
December 1976

HANOVER PARK TERTIARY STUDIES

by

D. R. Zenz

E. Bogusch

C. Lue-Hing

A. W. Obayashi

Metropolitan Sanitary District of Greater Chicago
Chicago, Illinois 60611

EPA Grant No. FWPCA WPRD 92-01-68

Project Officers

Arthur N. Masse
James F. Kreissl
Wastewater Research Division
Municipal Environmental Research Laboratory
Cincinnati, Ohio 45268

MUNICIPAL ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CINCINNATI, OHIO 45268

W

o T A A
:%BR’L—E_ B nNes
| FROIECTION ACTERY

8. Eavlidiuica i

ity b b 0881




DISCLAIMER

This report has been reviewed by the Municipal Environmental
Research Laboratory, U. S. Environmental Protection Agency, and
approved for publication. Approval does not signify that the
contents necessarily reflect the views and policies of the
U. S. Environmental Protection Agency, nor does mention of trade
names or commercial products constitute endorsement or recommen-
dation for use.

ii



FOREWORD

The Environmental Protection Agency was created because of
increasing public and government concern about the dangers of
pollution to the health and welfare of the American people.
Noxious air, foul water, and spoiled land are tragic testimony
to the deterioration of our natural environment. The complexity
of that environment and the interplay between its components
require a concentrated and integrated attack on the problem.

Research and development is that necessary first step in
problem solution and it involves defining the problem, measuring
its impact, and searching for solutions. The Municipal Environ-
mental Research Laboratory develops new and improved technology
and systems for the prevention, treatment, and management of
wastewater and solid and hazardous waste pollutant discharges
from municipal and community sources, for the preservation and
treatment of public drinking water supplies, and to minimize
the adverse economic, social, health, and aesthetic effects of
pollutior. This publication is one of the products of that
research; a most vital communications link between the researcher
and the user community.

The development of practical tertiary treatment methods
which allow municipal wastewater treatment facilities to produce
low levels of contaminant concentration compatible with receiving
stream quality maintenance is an integral part of the above
efforts.

Francis T. Mayo

Director

Municipal Environmental
Research Laboratory

iii



ABSTRACT

During a l-year study, four tertiary treatment units were
tested and evaluated. Three of the units were deep-bed filters
which were used to treat secondary plant effluent. The types
of filters used were: (1) an upflow filter with a sand media,
(2) a downflow gravity filter with mixed-media consisting of
anthracite, sand, and garnet, and (3) a downflow pressure filter
utilizing dual-media of anthracite and sand. The fourth unit
was a continuous flow ion exchanger that employed activated
alumina to remove phosphate from microscreened secondary
effluent.

The filtration studies indicate that comparable effluents
were produced by all three filters with filtration rates from
2 to 6 gpm/ft2. Filter effluents generally contained about
4 to 7 mg/l suspended solids in the above flow range.

The results of the ion exchange study indicated that
sodium hydroxide successfully regenerated an exhausted activated
alumina bed. In a 9-hour test, the ion exchange column removed
73% of the influent phosphorus, using 0.4N sodium hydroxide as
the regenerant.

This report is submitted in fulfillment of FWPCA Project
Number 11010EZJ under the partial sponsorship of the
Environmental Protection Agency, Office of Research and
Development.

iv



CONTENTS

Foreword iii
Abstract iv
Figures vi
Tables vii
I Introduction 1

II Conclusions y
ITT Recommendations 6
Iv Materials and Methods 7

v Results 18

VI Discussion 31
References 3y
Appendix 35



Number

1

FIGURES

Schematic Diagram of the Treatment
Processes at the Hanover Water
Reclamation Plant

Diagram of the DeLaval Filter

Flow Diagram of the Neptune Microfloc
Unit

Diagram of the Graver Filter

Flow Diagram of the Continuous-Flow
Ion Exchange Unit

Influent Sources of the Hanover
Experimental Bay Project

Phosphorus Removal by Activated Alumina

vi

10

12

13

16

29



Number

Operation
Hydraulic
Effluent

Operation
Hydraulic
Secondary

Operation
Treatment

TABLES

of the DeLaval Filter at Various
Loadings: Treatment of Secondary

of the Delaval Filter at Various
Loadings: Treatment of Alum-Treated
Effluent

of the Neptune Microfloc Unit:
of Secondary Effluent With and With-

out Chemical Addition

Operation

Treatment of

of the Neptune Microfloc Unit:
Alum-Treated Secondary Effluent

With and Without Chemical Addition

Operation
Hydraulic
Effluent

Operation
Hydraulic
Secondary

Operation

of the Graver Filter at Various
Loadings: Treatment of Secondary

of the Graver Filter at Various
Loadings: Treatment of Alum-Treated
Effluent

of the Continuous Flow Ion Exchanger

for Phosphorus Removal by Activated Alumina
with Sodium Hydroxide Regeneration

vii

20

22

24

26

27

30



SECTION I
INTRODUCTION

The Metropolitan Sanitary District of Greater Chicago
(MSDGC) has long realized that secondary treatment of domestic
sewage, industrial wastewater and storm water was insufficient
to satisfy rising aesthetic values and increasingly stringent
water quality standards. In 1965, work began on the design of
the Hanover Water Reclamation Plant, and by 1969 the 2 mgd *
plant was in operation as the MSDGC's first tertiary treatment
plant.

Originally, the Hanover Plant was a series of oxidation
ponds that are still used during periods of excessive sewage
flow. The sewage to the plant is primarily domestic sewage
from a separate sewer system. However, during storms, the flow
does increase significantly, possibly because of increased
sewer infiltration and rain water connections from sump pumps
and gutters. A schematic diagram of the plant facilities is
shown in Figure 1. The plant has conventional primary
settling and activated sludge facilities. The tertiary portion
of the Hanover Plant consists of two coagulation-sedimentation
tanks, two rapid sand filters, a microstrainer, a chlorination
tank, and a post-aeration tank. These facilities have enabled
the MSDGC to gain experience and knowledge of many tertiary
treatment methods on a plant scale. The Hanover Plant also
provides the capability to study advanced wastewater treatment
on a pilot scale, with a study of ozonation of tertiary effluent
having been completed. The experimental work of this project
was performed entirely at the Hanover Plant.

At the time this work was performed the water pollution
regulations of Illinois would have required the effluents from
the three major MSDGC treatment plants to contain no more than
5 mg/1 suspended solids and 4 mg/l five-day biochemical oxygen
demand (BOD) by 1977. 1In 1974, however, it was determined that
the MSDGC could be classified as an exemption to the 5 mg/1
suspended solids and 4 mg/l BOD effluent criteria if an in-
stream aeration system were provided to maintain adequate
dissolved oxygen levels in the waterways receiving effluents
from the major MSDGC treatment plants. If this plan were
adopted the effluent criteria for the major MSDGC treatment
plants would be 12 mg/l suspended solids and 10 mg/1 BOD.

* Metric conversions are given in Appendix

1



SEWAGE

PRIMARY_

40 % Organic Removal

|
[J/// Bar Screen |
d0_

| gy Primary Settling

-———I Aaration

_SECONDARY. 1

50 % Organic Removal

‘ Final Settling

Flash
Mixer

I Coagulation

TERTIARY

- Seitling

29 % Organic Removal

Micro

Contact

I

S

t

=G

rainer

Chlorine —'I “ Sand Filter

Chlorine

—_—

Post Aeroﬁo]
¥ 99 % ORGANIC REMOVAL I
99 % BACTERIA KILL
EFFLUENT
Figure 1. Schematic diagram of the treatment processes

at the Hanover Water Reclamation Plant.




Since the MSDGC plants currently treat approximately
1,400 mgd, adequate treatment at these flows is a formidable
undertaking that requires careful design considerations.
Therefore, many forms of advanced waste treatment have been
tested and evaluated in order to determine the most feasible
and economical method.

The Hanover Park Experimental Bay Project was designed to
test three types of deep-bed, high-~rate filters and a continu-
ous ion exchange unit. The three filtration units were a
DeLaval upflow filter, a Neptune Microfloc mixed-media filter,
and a Graver dual-media pressure filter. The continuous ion
exchange unit was manufactured by Chemical Separations Corpora-
tion. All four units were placed in operation under direct
supervision of the manufacturers, and no unauthorized modifica-
tions were made during the l~-year testing period.

The objective of this project was to investigate and
optimize the performance of each unit. The filtration devices
treated secondary effluent to remove suspended solids and
associated biochemical oxygen demand. In addition, chemical
coagulation and sedimentation before filtration was investigated
with the Neptune Microfloc unit. The ion exchange unit was
utilized to remove phosphorus from microscreened secondary
effluent.



SECTION ITI
CONCLUSIONS

All the filtration units tested were able to consistently
reduce the suspended solids and BOD of a secondary effluent
to less than 10 mg/l at a flow rate of 4 gpm/ftz.

At a flow rate of 4 gpm/ft2, the Delaval filter improved a
secondary effluent of 15 mg/l suspended solids and 24 mg/l
BOD to 5 mg/l1l suspended solids and 6 mg/l1 BOD (Test 2).
Removals of suspended solids and BOD were 67% and 73%,
respectively. Filter runs averaged 25.5 hours, and backwash
usage was 1.4% of filter throughput.

At a flow rate of 4 gpm/ftz, the Neptune filter improved a
secondary effluent of 16 mg/l suspended solids and 25 mg/l
BOD to 4 mg/l suspended solids and 4 mg/l BOD. Removals of
suspended solids and BOD were 73% and 85%, respectively.
Filter runs averaged 27.2 hours, and backwash usage was
2.5% of filter throughput.

At a flow rate of 4 gpm/ft2, the Graver filter improved a
secondary effluent of 15 mg/l suspended solids and 25 mg/1
BOD to 5 mg/l1 suspended solids and 7 mg/1l BOD (Test 2).
Removals of suspended solids and BOD were 69% and 70%,
respectively. Filter runs averaged 51.1 hours and backwash
usage was 0.6% of filter throughput.

Based on the above results, which demonstrate representative
filter performance during identical operating periods, the
Neptune filter produced a slightly better effluent than

the Graver and Delaval filters.

Also based on the same results, the Graver filter achieved
the longest filter runs, approximately twice the length of
the filter runs of the DelLaval and Neptune filters.

At a flow rate of 10 gpm/ftz, the Graver filter improved a
secondary effluent of 18 mg/l suspended solids and 11 mg/1l
BOD to 8 mg/l suspended solids and 4 mg/1l BOD. Removals
of suspended solids and BOD were 56% and 64%, respectively.
Filter runs averaged 12 hours and backwash usage was 1.1%
of filter throughput.



Chemical pretreatment in the Neptune unit to increase
suspended solids removal was generally unsuccessful.

Activated alumina removed up to 87% of the total phosphorus
from a microscreened secondary effluent in a continuous
flow ion exchanger. Sodium hydroxide concentrations of
0.4N were necessary for effective regeneration of the
alumina.



SECTION III
RECCMMENDATIONS

This program was limited to filtration of Hanover Park
secondary effluent. Effluent criteria require filtration of
other treatment plant effluents within the jurisdiction of the
Metropolitan Sanitary District of Greater Chicago. This work
should be expanded to include filtration testing at these other
plants in order to design filtration facilities that will meet
effluent criteria.

Filters other than those tested should be tested if it is
possible that they will produce comparable or better quality
effluents. Further investigation of the process of phosphorus
removal by activated alumina should be made to determine if this
process is a practical method of removing phosphorus from a
sewage treatment plant effluent.



SECTION IV
MATERIALS AND METHODS

Experimental Apparatus

The Del.aval Filter--

The filter used was manufactured by the Delaval Separator
Company and was an "Upflow Immedium-filter, Model 0OT-3." The
filter vessel was approximately 3 feet in diameter and 13 feet
deep. The filtering media was silica sand and gravel, with the
filter bed being approximately 7 feet deep. The bed had an
effective surface area of 6.75 square feet and at a maximum
flow rate of approximately 6 gpm/ft2, the unit can filter

about 58,000 gallons daily.

As shown in Figure 2 the flow through the filter was upward,
with the influent entering the unit through a large number of
nozzles located in a distribution plate at the bottom of the
filter vessel. The filter media consisted of four layers, with
the bottom two layers being gravel and top two layers being
sand. The gravel served both to support the sand and to
distribute the flow uniformly. The bottom gravel layer was 4
inches deep, consisting of coarse gravel 1-1/4 to 1-1/2 inches
in diameter. The second layer was 10 inches thick and con-
tained 3/8-to 5/8 inch gravel. On top of the gravel layer was
a 12 inch layer of coarse 2 to 3-millimeter sand and a top
layer consisting of 60 inches of finer 1 to 2 millimeter sand.
The filter bed was held in place by a grid which was buried
near the top of the 60-inch fine sand layer. This filter was
designed to utilize the entire media depth for filtration and
solids storage.

The backwash cycle was accomplished as follows:

The filtration run was terminated when the head loss through
the filter reached a preset level, which was usually 14 psi.
With the filtration run terminated, the backwash cycle was

then initiated by first draining the filter to a point just
above the level of the media. The filter was then fluidized
by forcing air through the filter at a pressure of 5 to 10 psi.
After three minutes of air flow, the filter was flushed with
unfiltered secondary effluent at a rate of 10-13 gpm/ft2.

After approximately ten minutes of flushing, the bed was



}r-’ WASTE

{)(} # FILTRATE

SAND RETAINING GRID —\

SAND (1-2mm)

FLOW

SAND (2 -3 mm)
GRAVEL (3/8 - 5/8") |
GRAVEL (1 174 -1 1/72")

e
X
NOZZLE DISTRIBUTION SYSTE‘_M__——A

wash ——X] X » TO DRAIN

INFLUENT

Figure 2. Diagram of the Delaval Filter.



allowed to settle for five minutes.

The Neptune Microfloc Unit--